PacneuaTatb

Model No.LS1221 COMPOUND MITER SAW 305MM

Model No.LS1221 COMPOUND MITER SAW 305MM

Model No.LS1221 COMPOUND MITER SAW 305MM

m

ApTtTukyn|deTtanwu OnncaHMHUe 3ameHa|lKonnmyecTtBO|New/Old[[Tponaxu|3akynkalllpuymeyaHue
001 853489-9 NAME PLATE LS1221 1
_ CaMoHape3.BUHT,
002 265999-8 bnaHew 4X25 2
3 CaMoHapes3awwmm
003 265995-6 B HT 4X18 2 *
003-1 265A48-7 TAPPING SCREW 4X18 0] 2
_ MpuXmMMHasd
004 687052-4 nnacTtTWuHa K HR2450/ 1
_ Kabenb pe3MWHOBHLI MU
005 665865-3 C0cog s 1
B Ycunurtenb kabenasq
006 682540-6 3 3-90 2030/ 1 *
: _ YcunuTtenb kabensd
006-1 682505-8 10-90 k 2708/ 0] 1
007 183K72-7 HANDLE SET 1
B [flpepocTeperatwwasn
Cc10 810964-8 STUKeETKa 1
D10 INC. 14
3 CaMoHape3s3awwnm
008 265995-6 B HT 4X18 2 *
008-1 265A48-7 TAPPING SCREW 4X18 0] 2
B Paszb6bnokupytwowun
009 416356-5 pblyar LS1016 1
_ KomMmnpeccuMWOHHas
010 231026-3 TDYXWHGAA 1
_ KHOMNOUYHDB K
011 451037-4 BblKNnNtoYyaTenb LS1016 1
_ BeknwoyaTtenb TG70B
012 651923-1 o5 LS1013/ 1
013 458790-3 SWITCH LEVER 1
014 183K72-17 HANDLE SET 1
B [flpepocTeperatwwasn
Cc10 810964-8 STUKETKa 1
D10 INC. 7
3 CaMoHape3s3awwmm
015 265995-6 B HT 4X18 4 *
015-1 265A48-7 TAPPING SCREW 4X18 0] 4
B KoMmnpeccuMWOHHas
017 231297-2 TDYXNHZO 1
018 211206-7 [MTopwunHMUK 15/35 1
019 2531471 [fnockaa wawnmobalsd 1
_ CtonopHad pyudyka
020 343641-2 005 LS1030/ 1
_ KpbnbyaTka60 onsa
021 240003-4 2012NB 1
022 510072-2 ARMATURE ASS’Y 220-240V 1
D10 INC. 18,19,21,23,24
_ M3onAaAULKMOHHaaH
023 681640-9 wamba aona LS1040/ 1
024 211061-7 MoopwuMnHUEK 10/26 1
_ 3awmMTacTaTopa
025 416361-2 0 A A LF1000 1
3 CaMoHape3s3awwmm
026 266044-2 B HT 5X60 2 *
_ _ CamMmoHape3awwuu
026-1 266329-6 BUHT 5x80 0] 2
027 599520-4 FIELD ASS’Y 220-240V 1
_ [ TYyXOW NONKCHBL U
C10 654020-2 HaKoOHEeUYHn K 2
C20 654553-7 CoelnMHUTEND 2
028 140H08-1 MOTOR HOUSING COMPLETE 1
Cc10 643536-2 BRUSH HOLDER 6.5X13.5 2
_ BuHT M6X60 o n A
029 911383-2  ||51030,1.51040/ 4
031 417833-0 REAR COVER 1
3 CaMoHape3s3awwmm
032 265995-6 B HT 4X18 2 *
032-1 265A48-7 TAPPING SCREW 4X18 0] 2
_ CamMmoHape3d BUHT
033 266026—4 3aXMUMHOMW CT4X12 L
034 687095-6 STRAIN RELIEF 1
3 OTUKeTKac
035 8190641 aMmbnemMon Makunurtawm 1
_ Konnauyok
036 643650-4 wertTKoOoOepX—nae65-135 2
038 265681-9  |HEX. SOCKET HEAD BOLT M8X30 1
_ Bontc BHYTD.
039 251961-9 wecTUrpaH.M6X10 2
040 266179-9 BINDING HEAD SCREW M6 1 *
040-1 922331-6 HEX. SOCKET HEAD BOLT M6X20 S 1
041 253758-2 [fnockagawawunwob6all 1 *
041-1 253804-1 [fnockaga wanobaeb S 1
_ bBontc
042 2659841 BHYTpP.WWecTUIrpaH.M6 1
043 253823-7 Mnockaa wanobal 1
_ llanmb6a7ponas«
044 2571627 | '51040/1.81030 1
045 347452-7 LINK PLATE 1
3 CaMoHape3s3awwmm
046 265995-6 B HT 4X18 2 *
046-1 265A48-7 TAPPING SCREW 4X18 0] 2
047 458788-0 DUST NOZZLE 1
048 140H04-9 BLADE CASE COMPLETE 1
B [flpepocTeperatwuwasn
C10 817667-5 STUKeETKa 1
_ [flpepocTeperatwwasa
C20 810968-0 STUKETKa 1
049 421612-0 CUSHION 1
_ BuHT M5X16 o n A
050 911223-4 | 125001C,/2030/ 2
051 265682-7 HEX. SOCKET HEX. BOLT M8X12 1
3 CamMoHapes3awwmm
052 266034-5 B HT CT4X16 1
053 344540-1 CENTER PLATE 1
054 344539-6 Wanmb6a7pgpna LS1016 1
B TOpCUOHHAaH
055 233554-4 TpYXWHa 45 1
056 458789-8 SAFETY COVER B 1
057 316940-5 SAFETY COVER A 1
3 CamMoHape3 BUHT
058 266026-4 3aXMMHOM CT4X12 3
B Bontc
059 265985-9 BHYTp.wwecTUIrpaH.Mb6 1
060 344541-9 CENTER COVER 1
061 266755-9 HEX.SOCKET HEAD BOLT M10X20 1
062 224333-1 ®dnaHeu 53 1
063 257262-3 Konbuyo 16 1
064 224333-1 ®dnaHewu 53 1
_ dPukcartop
065 285828-9 noAaWMNHKUEKa A 66 LS1013/ 1
066 322625-3 I lnmMHpenb 1
067 211256-2 MoowuWMNHMUEK 17/40 1
Kopnyc
068 316473-0 nNoaoWMNHWUKAA 40N A 1
LS1214/
069 226482-0 HELICAL GEAR 49 1
070 211031-6 MoowunnHMEK 608LLB 1
071 252014-7 llecTunurp.raunkaM6-10 1
MnacTwunHa
072 344463-3 Hanp.yronbHMWKa 1
LS1013
073 140HO01-5 SUB-FENCE COMPLETE 1
a [Mfpeanynpexnpatwwa s
Cc10 810967-2 STUKETKa 1
_ BuHT M4X8
074 911108-4 | "51013,2012NB/2400B/ 1
BonTtc
075 922461-3 BHYTp.WwecTUuIrpaH. 4
M8 X 40
076 253804-1 [fnockaga wanobaheo 1
077 319760-6 GUIDE FENCE 1
_ MoTaWwHOW BUHT M6X35
078 912357-6 LS1013/ 1
079 323740-6 IlT ok ona LS1016 1
_ Brynkaill opnsd
080 4163581 MOLenu LF1000 1
_ Brynkail7 onsd
081 416358-1 |\ 5 7 e n m LF1000 1
082 231635-8 TORSION SPRING 34 1
083 265456-6 HEX. BOLT M10X90 1
_ [fnockaa wanmoball K
084 941251-5 1902/2030/ 1
085 331524-8 PIN 16-65 1
_ O-konbuo7?
086 213011-8 pe3nHoBOEe LS1214 1
087 322988-7 IHlTmdT YyYnopa 1
bBontc
088 922412-6 BHY Tp.wecTHUTrpaH. 1
M8 X 12
089 150791-4 ARM COMPLETE 1
Cc10 816772-5 BEVEL SCALE LABEL 1
091 416355-7 peTanesb 1
092 253852-0 [fnockaa wanobas 1
_ llecTurp.ctTonopHas-d
093 252105-4 a2 ka M8-13 1
094 416360-4 KERF BOARD 1
095 416360-4 KERF BOARD 1
B CaMoHape3 BUHT
096 266026-4 3aXMUMHOMK CT4X12 2
_ CamMoHape3 BUHT
097 266026-4 | 5 o MW MH O CTAX12 2
098 416355-7 peTanes 1
_ CamMmoHape3d BUHT
099 266026-4 3aXMUMHOMK CT4X12 1
100 911118-1 BuHTt M4X12 1
101 416359-9 LOCK LEVER 1
_ KomMmnpeccMWmoHHas
102 231325-3 TDYXNHZ 6 1
103 256626-8 Ilnumnbkaid 1
104 271308-1 KNOB 40 1
105 256158-5 Ilnumnbkail 1
106 323741-4 IlTmudbT cTORNRODpP a 1
107 344538-8 LOCK PLATE 1
B CTonopHOe KonbluoO
108 961017-7 E-3 Kk HR2450/ 1
_ CamMoHape3 BUHT
109 266026-4 | 5 o W MH O 1 CTAX12 2
_ Pe3nHoBb M
110 286212-1 HaKOHe4YHUK 20 4
111 816773-3 MITER SCALE PLATE 1
_ CamMoHape3 BUHT
112 266026-4 | 5 o W MH O 1 CTAX12 3
Bontc
113 921462-8 wecTUrpaHHOW ron 1
M8X40
114 140G99-6 BASE COMPLETE 1
Cc10 813L22-1 CAUTION LABEL 2
a [flpenocTeperatwwas
C20 810965-6 STUKEeTKa 1
117 416403-2 SLIDE PLATE 1
118 316943-9 TURN BASE 1
_ WlecTMurp.ctTonopHas-d
119 252130-5 Fa il Kka Mi0-17 1
120 265681-9 HEX. SOCKET HEAD BOLT M8X30 2
121 262158-5 Pe3nmHoBoe KonbLoO?Y9 1
_ [fnockagawawunoba 10 K
122 941251-5 1902/2030/ 1
123 2654574 HEX. BOLT M10 1
_ Pboiyar 100 o n 4
124 416006-2 || 51013,1.51040/ 1
125 911118-1 BuHuTt MAX12 1
126 216001-0 CtTanbHOMWWapPUK 35 1
127 256226-4 Ilnmnbkaid 1
128 251887-5 BuHT M6x10 LS1013/ 1
129 251887-5 BuHT M6x10 LS1013/ 2
130 257163-5 RING 6 S 1
_ TpeyronbHUWK 414
A0 762001-3 YCTAQHOBKMW HOXa 1
A02 781044-6 HEX. WRENCH 6 1
B [Mblnecb6boOpHUK 414
A03 122852-0 LS1016 1
A05 410047-0 IHNepxaTenb KNY a 1
a 3axXxunumBcbHbope
A06 12254079 | '51914/151214F 1
B 3aXUMHOMW
C10 316938-2 KDOHLWTE W H 1
D10 INC. AO7-A12
AO07 251887-5 BuHT M6x10 LS1013/ 1
a 3a>XMUMHOMU
ADS 3229837 cTepxXeHb aongaLS1013 1
A09 271303-1 Pyuyuka-perynaTtop 40 1
A10 2538041 [fnockaga wanobaeb 1
_ 3aXMUWMHas
Al 343651-9 nnacTtTwuHalLS1013/1030 1
Al12 251370-2 Buurt(+)M>5 1
A13 323726-0 IHNepxaTenb 160 2
3 MMANBHB W OUCK
Al4 B-35265 305X30X32T 1
BO1 192672-6 VISE SET 1
D10 INC. A06,128
_ Bk ntoyuaTenb V-15-2A5
EO1 651941-9 K LS1013/ 1
E02 654086-2 Knemwma 2
a PunbTp nome X
EO3 645105-5 | 400/2708/L.51013/ 1

Please order the parts with part number.

Print Date 8/10/2020




